Pt -
Prepared by : Ronghao Jin

CWB =

6 N R B
Test

RERS :
Report No:

ZBM:

Requester :

BB R

Samole Name :

pAUR =
Part No:

ERES:

Previous part No:

ke EE

Date of Receipt :

FEMREER -

Test periods :

FEMEEL :
Test result :

ERE

I8MBTaFARE20

CWB Electronics (ZhedJiang) Co., Ltd.

7= =

Report

202203029

[=F-1.
AER

Quality Assurance Department

EEf%as

Connector

TJC20081

TJC20081

2022/3/10

2022/3/10~2022/3/30

&t

Pass

o - Z=FHR
Approved by : Zilin Li

Gl
Supervised by : Jingjing Qin

LSBT
CWB Electronics(Z

REERBEH

Issued Date of the report :

2022/4/5



&

iR

-
==

Test Report

He = .
REmS - 202203029
Report No.
RS : A BiJs:1 FRI&RS . CWBDZ-QR-QC-123
& A e B T3C20081
Sample Name Connector Part No:
ek S AT AT LA A IR A BRES: T3C20081
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
o Pt T R BT AR K 10085 Ykt IR -
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE & E A
65 2022/3/10~2022/3/30
Sample Qty. pes Test Periods
B A - 1 W I 1B . .
Test Location R X A X e B 24.8°C , 55.9%RH
ERRE AT RINITEIRAS.
Sample State |No Damage on surface of test sample in front of test.
K E | IERETEPSA127AG.
Tested Basis  |Test According to product specification PS4127.
SRS
Test instrument :
Fs 1XEEETR RERS HHEEXH
No. Instrument Name Instrument No. Valid date to
/_ TN
1 iRt SY-EG135 2022/5/17
Resistance Meter
T
2 BEWHTt SY-FC030 2022/11/30
Ergometer
5 Ny
3 PRI SY-FG024 2022/7/30
Universal tensile testing machine
SERERRIOE
4 Temperature & Humidity Cycling Chamber SETALLS 2022/6/30
EERERNIEE
5 Temperature & Humidity Cycling Chamber N\ y22/8130
SERERRIOE
6 Temperature & Humidity Cycling Chamber R 2023/2/28
N=| N SRIALA
BEREIHIE
! Temperature & Humidity Cycling &Vibration Chamber pY-TRioe 2022/6/30
thigm IPTA:
8 S REIRLIFE SY-z011 2022/7/30
Salt spray Chamber
S———
9 HERERE SY-TA106 2023/4/30
Data Acquisition Unit
I=Ei=impvay== N
10  SEIEERRR SY-EG014 2022/6/30
Multi range DC power supply
= AN
11 FEaliRN S TC-FG018 2022/7/30
Electric vibration table
=, N TS L
12 ,§{7l<it/¢_$1it’,— = TC-FG023 2022/7/30
Fall concussion test-beds
13 . H%&E.N . TC-EG142 2022/12/30
Transient breaking instrument
BReER EASUIHAY
14 Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30

=B

1 IRERMZHEIGENERR"TX | BOEFIFTI | IRERK. R ; |ELRE. Fix. HEAEFTH.

2. HMEEBEESRMFHEESIMAS | RENBNIRRELERERL

3. ENRENRBERN , FEREIRSZ BE+RBRUPER AR TR,

%2 T, Jtoas
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Test Result
SRS P,
Report No. 202203029 F¥e4i'5: CWBDZ-QR-QC-123
Fs KmE KMEGRFE RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERMGRENTBREER
v MIBE. FRRFAERE
. mﬁ;
B =77
WA, > !
ij'. 1'_01"U: broken, crack, and
Sl Eg/e3|ght. >1.0 distortion, etc & A
BBRR : ~ ~ i
611 Appearance | A ) (200-300) Ix 001~005 2&EEHRELSGMm. S Pass Pass
Lamp: (200~300) Ix = o
BiMEEE: (0.3~0.5) m i -
. - BRESHA.
Space: (0.3~0.5) m A
GB/T 5095.1 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
NS Rz 15 F A%k 5 R\ FLEEFNIR
lﬁﬁ,ﬁ@ﬁjj HFLEE A 1 GIER E :25mm /min)
=EE The force of inserting and pulling the HB/AD
Insertion contact into and out of the housing (Insertion force) Max: 10N &
~ - < (=]
6.1.2 froertceen;g: along the axis shall be measured 001~005 K hH ERURR TR Pass
force for (Testing speed: <25 mm/min.) (Retention force) Min: 10N
GB/T 5095.8 Method 15d / EIA-364-
contact
29B
MR K BIEEE
Result of test or range of numerical value
B Unit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Fei5ith Fei5ith Feisith Fiitn Fiitn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) 2.1 2.7 2.2 2.3 25 2.7 2.1 2.4
nE Max
Socket
contact | #kHH
(Retention) 14.7 14.7 12.8 13.5 12.1 14.7 12.1 13.6
Min
AN
(Insertion) 2.6 3.1 2.5 2.7 3.0 3.1 2.5 2.8
st Max
Pin
contact [ #KHH
(Retention) 33.8 30.7 315 32.6 33.1 33.8 30.7 32.3
Min
P4t
Name of instrument
equipment

RN

Ergometer
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Test Result

s, _OR-OC-
Report No. 202203029 FH&45: CWBDZ-QR-QC-123
Fs KmE MR ER A HERRS HAREK HEREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. LERNHRERTHAEER. ME
EEU . FEREMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. A ~
611 | poewance | (200-300) Ix 006~010 |28 RHEERHM. Ei . T w iakisl
Lamp: (200~300) Ix B HHRIR L R F R R R TR S R
BiMES: (0.3~05) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EEERWGFRLERMS L& EiEmhi T,
HNEWGSLEMNm TR SEEEAE
B9 AR : 25mm /min)
Pulling load shall be applied to a
EEERrnakigE |correctly crimped contact and a wire. ~
6.1.3 | Crimping pull out |The load required to pull the wire out of 006~010 AWGH#26: 19.6N Min. R TR ;
force the contact or break the wire shall be ass
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KMERKEEEE
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
anpeas | RE
Eﬁgggh Socket | AWG#26 37.1 37.3 39.7 36.8 38.1 39.7 36.8 37.8
Crimping contact
pull out w4t
force (B :
Unit:N Pin AWG#26 375 335 324 35.6 36.7 375 324 35.1
nitN) | contact
PEcd-E
Name of instrument
equipment
RSt
Ergometer
4T, k23|
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Test Result

*ﬁ;ﬁﬁio 202203029 FH%'5: CWBDZ-QR-QC-123
Fs M B KMEGRFE RS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERGRENTRREER
v MIBE. FRKRFAERE
=h ZH
Checking by eyes Plastic part: smooth and flat
ST . surface without discolor,
ij'. 1'_()u‘t broken, crack, and
Sl Eg/e3|gh2. >1.0 ) distortion, etc & =
6.1.1 BBEH: 200~300) Ix 011~015 ; .
Appearance Lan}jp' (200~300) Ix 2&RUHRELFEM. Sk Pass Pass
1o o . . FRA S HOHLIRG R i
BMEES: (0.3-0.5) m ol -
. - BRESHA.
Space: (0.3-0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a . .
surface without rust, oxide,
fog and obvious physical
damage, etc.
ElEERERR RN DI, fEERESRWETS
ENSE A RRERRRR Y, BEAKTF
25 mm/min., SNERHEEEN TTinF
HimF A MBFRE AN AR
siFNsEREF  |Apply axial withdraw force on the A
6.1.4 Lock connector which without contact or 011~015 20 N Min. SRMIENTER ;ass
strength  [the contacts shall not affect lock
strength at a rate less than 25
mm/min.
GB/T 5095.8 Method 15a / EIA-364-
29B
KM RKBIEEE
Result of test or range of numerical value
B {IZUnit: N
EEE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SFNSRE
5Pin Lock 73.0 70.9 76.4 72.3 74.8 76.4 70.9 73.5
strength
UERE R
Name of instrument
equipment

T3 RERI S BEHN

Universal tensile testing machine
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Test Result
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Report No. 202203029 F¥e4i'5: CWBDZ-QR-QC-123
Fs M B SRS P S HERRS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

1LERGRENTRREER
v MIBE. FRKRFAERE
Ry e
Checking by eyes Plastic part: smooth and flat
S . \ surface without discolor,
Z'jj'. ﬁOlollJ:O broken, crack, and
5h30 aﬁmgt>' distortion, etc. N N
611 Appearance | A ' (200-300) Ix 006-010 2&EEHRELSGMm. S Pass Pass
Lamp: (200~300) Ix = o
o o . . FRA S HOHLIRG R i
BMEESE: (0.3-0.5) m ol -
. - BRESHA.
Space: (0.3~0.5) m A
GB/T 5095.1 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
HE SR |BEEEESAEON T, kR
MiER 7 |&HAERBARKRY; REFKT
Insertion |25mm/min. AN
and Axial insert and withdraw force on the (Insertion) Max: 9.8N &
) ~ 7 BT
6.15 | withdrawal pin contact in the 006-010 Kt h HRYBN TR Pass
force for pin |socket contact of 25mm per minute. (Withdrawal) Min: 0.2N
in the GB/T 5095.7 Method 13b / EIA-364-
contact (13B
KN R K BETTE
Result of test or range of numerical value
BT Unit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShI TR Tt Tt Fiitn Feiitn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
BAS
(Insertion) Max 1.5 1.1 1.6 1.3 1.2 1.6 1.1 1.3
2G|
(Withdrawal) Min 0.9 0.9 11 1.2 1.0 1.2 0.9 1.0

R EF BN
Name of instrument
equipment

R AT

Ergometer
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Test Result

RERS: e COR-OC.
Report No. 202203029 FKkgm'5: CWBDZ-QR-QC-123
Fs M B M SR ek 75 7k MRS HASEk HERYIE &g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1ERMERE N AR ER
v M. FRREWmER
g2
Bl T,
Checking by eyes Plaftlc pa'rtr.] smc()thh almd flat
ey R surface without discolor,
ij'. 1'_01'”U: broken, crack, and
SR Eyesight: > 1.0 distortion, etc A &
BAAR: ~ ~ Lo
6.1.1 Appearance | J3] . (200~300) Ix 016~020 2L BHEERSN. Sl Pass pass
Lamp: (200~300) Ix = o
mb: 2 ) \ FRA R AUHUIR IR B B 98
BMEES: (0.3~0.5) m o7 b e "
< (0.3~ BEREEFRE.
Space: (0.3-0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a . .
surface without rust, oxide,
fog and obvious physical
damage, etc.
BRBCEEGFOTLESHERERM
FARURLE, MEEREAN, BRI e
RRFEANS [HHREORKL S EEFATF | TN | EERGD | T
A (FE§ [25mm/min.) POl | ) 1) Mia (‘;;:;‘Pjﬁ“:l
1)) A housing with crimped contacts and
Insertion [a header shall be mated and unmated a
~ 2 N =
6.1.6 force and |on the mating axis. Initial insertion 016~020 HREBH TR Pass
withdrawal |and withdrawal forces and withdrawal b 1N LN O
force force at 50th shall be measured.
(without lock) [(Testing speed: <25 mm/min.)
GB/T 5095.7 Method 13b / EIA-364-
13B
KMEE Ry HESEE
Result of test or range of numerical value
B {Unit: N
=]
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt At FAf 5 FAf 5 FH ; ; }
Appearance No damage. No damage. No damage. No damage. No damage.
HRIEN T
Insertion 8.3 9.0 8.2 9.4 8.8 9.4 8.2 8.7
1st(Max)
HURH )
5pin | Retentionlst( 3.3 3.3 3.0 3.3 3.1 3.3 3.0 3.2
Min)
H30RIKH 7
Retention30st 24 2.7 29 2.8 25 2.9 2.4 2.7
(Min)
BE A
Name of instrument
equipment i

TIHERI SRR

Universal tensile testing machine
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Test Result

RERS: g
Report No. 202203029 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e MR ER A RS HAREK HEREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
8 _ « FREZWERATE.
Checking by eyes Plastic part: smooth and flat
MA: 1080 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance B2RF: (200~300) Ix 021-025 2ERHRELEM. Bk X ;‘ass ;ass
Lamp: (200~300) Ix T HINI 7 B L 8 R B R R
BmEEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BEEER, BREERERL, BR
100mA; FHIEHUIEE TIERE: RA
(10~55~10) Hz, BMEIAETEHRLS
#, FRIEL.52mm. AXYZ=$IER FTE
A o edthem S TR
folowing vibration conditions, or & Appeatance: o damage.
HUAHRSN : ) ' FERREEME: 25mQ Max. ; N
. X - . & T =
6.1.7 Vibration period OT 2 hours in each of 3 mutually 021-025 Contact resistance: 25mQ Max. HRYBATH Pass
perpendicular axes, 100 mA current s chn [EE AT
. A ETATE: 1usec Max
shall be appliecy Current interruption: 1usec Max
Frequency: (10~55~10)Hz/min. ption- 1y
Cycling time: 1 min.
Amplitude: 1.52mm.
GB/T 5095.4 Method 6d / EIA-364-
28D
MERKEEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
P oAt Tt Tt F it Fintn F At
e uR | 021-025 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance Fifts Fifts iR Fift it
. LV izl 5 il il
HHfE | 021-025 No damage. No damage. No damage. No damage. No damage. ! / /
B 57 A BT A )
Current interruption 021-025 <lus <Tus <Tus <Tus <Tus / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 10.1 10.8 13.1 10.7 11.1 - - - - - 13.1 10.1 11.9
Sample2 11.7 12.2 11.2 13.2 11.7 - - - - - 13.2 11.2 12.7
RIHET | Sample3 11.0 11.7 9.9 11.7 13.4 - - - - - 13.4 9.9 12.7
FEfhea e Sample4 12.5 11.5 11.0 12.1 14.9 - - - - - 14.9 11.0 12.6
Contact
resistance Sample5 11.3 13.4 125 10.6 13.8 - - - - - 13.8 10.6 125
(&L
Unit:mQ) Samplel 11.2 11.7 16.9 16.7 20.6 - - - - - 20.6 11.2 13.0
Sample2 14.6 11.6 11.7 10.6 11.2 - - - - - 14.6 10.6 12.4
RIS | Sample3 | 10.3 11.6 10.2 10.1 11.3 - - - - - 11.6 10.1 12.5
Sample4 114 11.9 13.3 10.0 13.2 - - - o - 13.3 10.0 13.4
Sample5 115 11.2 11.3 20.1 20.2 - - - - = 20.2 11.2 14.9
8 UL, 23 W
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Test Result
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LHeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

&
Vibration Tester

MRt

Resistance Meter
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Test Result

RERS: g
Report No. 202203029 FH&45: CWBDZ-QR-QC-123
Fs KNI e M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEER. ME
B v FFEREMERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
Hg . _ o = =] [=]
6.1.1 Appearance | Az (200~300) Ix 021-025 éﬁ}%#ﬁﬁf.%m\ st ﬂ}i Pass Pass
Lamp: (200~300) Ix B HIHRIR G R R B S R
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
FEERSAEAD, IBXYZZHMIER A EE S
R (B#H18R) , FEMRIEHEU
100mAHH
MEIEE: 490m/s2
¥HERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of SN Tthfs
AT shock shall be applied for each 6 Appearance: no damage. &
1. . . 021-025 . ’ \ & I =
6.18 Shock directions along 3 mutually L7 AP AT IE]: 1usec Max ARBIRA TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GB/T 5095.4 Method 6c / EIA-364-
27B
LR BESTER
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fintn Tt F it Fintn Fiits
e AT | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
N
Appearance RiRl RiRY FiRt R iRt
. izl izl 1% 5 il
HH/E | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
B 57 1 BT A )
Current interruption 021-025 <tus <lus <tus <tus <tus ! / /
PE o4
Name of instrument

equipment

HEREE

Shock test system

skt

Resistance Meter

2010 11, k23 I
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Report No. 202203029 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
HZAA - ~ | . = . = =)
6.1.1 Appearance iel:)) . (200~300) Ix 016~020 éﬁ%#ﬁ?j‘ﬁ%ﬁ’fm gl‘ﬂ: g 9{;5}1 Pass Pass
Lamp: (200~300) Ix RN B B S R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
s 10X BYIR 300K o
USHHIORMERERIOR B Tl
ETIPN cycles for mating and unmating tes Appearance: no damage. ~
6.1.9 Duraf)ilit at the speed of 10 cycles per minute 016~020 SRR : 25mQ Max sERMIE T ;ass
Y. |GBIT 5095.5 Method 9a / EIA-364- | iax.
Contact resistance: 25mQ Max.
09C
HMEERKBIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Tt Fei5itn Tt Fintn Pistinlvsl
e uE | 016-020 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY Rt R iRt
. il il 5 il il
HH/E | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 9.2 7.7 8.9 8.5 9.4 - - = - - 9.4 7.7 8.7
Sample2 9.8 8.2 8.1 8.2 8.6 - - - = - 9.8 8.1 8.9
RIEAT | Sample3 8.7 8.8 75 8.2 8.9 - - - - - 8.9 7.5 9.2
JEARER PR Sample4 9.7 8.8 8.9 8.2 9.4 - - - - - 9.7 8.2 9.4
Contact
resistance Sample5 7.8 10.2 9.5 8.4 7.7 - - - - - 10.2 7.7 9.8
(&L
Unit:mQ) Samplel 7.3 8.8 9.5 12.6 11.4 - - - - - 12.6 7.3 10.1
Sample2 9.9 11.0 8.5 9.9 10.4 - - - - - 11.0 8.5 10.1
A | Sample3 8.1 8.0 10.6 11.6 9.4 - - - - - 11.6 8.0 10.2
Sample4 11.5 9.5 11.0 12.3 11.3 - - - - - 12.3 9.5 10.5
Sample5 11.9 7.7 11.8 8.5 9.2 - - - - - 11.9 7.7 9.8
EBRR BB
Name of instrument
equipment

BEWA

Ergometer

Bk
Resistance Meter

#1135, 3t 23 W
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Test Result

REHS e COR-OC.
Report No. 202203029 Ft4m's: CWBDZ-QR-QC-123
Fs KmE KMEGRFE RS MIRZEK HERYE “hig
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
a5 1LERGRENTREER. ME.
ChecRillby Ohs BRHMERNE.
M LOBLE Plastic part: smooth and flat surface
P without discolor, broken, crack, and
SR Eyesight: > 1.0 distortion, etc. & PN
6.1.1 B8ER: (200~300) Ix 026-030 i e =
Appearance Lamp: (200~300) Ix 2ERHRELFEM. S . THEMN Pass Pass
HMES. (0.3-0.5) m MU 5 B R R S S 5006
S R 0'3~0 5 ’ Metal part: bright and even surface
GpBa;'T'eE;(gQ.S 1 M )th d1 without rust, oxide, fog and obvious
-+ Method 1a physical damage, etc.
TRECFABRIERE SRS, /N TR B BR T
M
sEmemE | . o -
Mate connectors with dry circuit to test 15 mQ Max. (Initial) ; &
- 2 T 3
621 re(':s(i)sr;;ilcge contact resistance 026-030 25 mQ Max. (Final) HRUGEI TR Pass
GB/T 5095.2 Method 2a / EIA-364-
23B
HNs Rk BETEE
Result of test or range of numerical value
Eiﬁ Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SN = 5 . . .
Tt Finth Tt Tt Tt
quzjmn 026-030 No damage. No damage. No damage. No damage. No damage. / ! !
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 7.8 8.8 7.6 7.5 9.4 - - - - - 9.4 7.5 8.6
JERLEAIE
Contact | Sample2 9.9 8.9 9.6 9.5 9.5 - - - - - 9.9 8.9 8.7
resistanc
e(B Sample3 8.4 7.3 8.2 8.0 8.4 - - - - - 8.4 7.3 8.5
Unit:mQ)
Sample4 9.7 8.4 10.0 9.2 8.0 - - - - - 10.0 8.0 8.7
Sample5 7.7 8.3 8.7 8.9 8.3 - - - - - 8.9 7.7 8.4
UEFRE B
Name of instrument
equipment

WERT

Resistance Meter

% 12 5, 3t 23 W
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Report No. 202203029 FH%'S: CWBDZ-QR-QC-123
Fs M B M 2% R B8 75 5 HERRS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1LERGRENTREER. ME.
Checking by eyes R IMERKER.
3 N Plastic part: smooth and flat surface
M 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 B8ER: (200~300) Ix 026-030 e
Appearance . - 2ERMHRELEM. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 48 R B S RS
BmES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3-0.5 m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ; 109
physical damage, etc.
TEFRER AL 2 18]Sk th4k < i8], A 500V
DCER E#H TR
tmixEPE  |Apply a voltage of 500V DC between 1000 MQ Min. A
6.2.2 Insulation |adjacent contacts and between 026-030 ( Initial) ZRMIENTER I'Tass
resistance |contacts to ground. 500 MQ Min. (Final)
GB/T 5095.2 Method 3a / EIA-364-
21C
RSP 2 Bk b4k 2 (8] IN800V
AC (B¥UE), RE R ImARE E{ER BT
[&1min.
fitea/E  |Apply a voltage of 800V AC (rms) and SN FLHEFF IR ~
6.2.3 Withstand [leakage current of 1mA between 026-030 Appearance: no breakdown or SRMIENTER ;ass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
s R BUESERE
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShI TR Fei5ith Fei5ith Fiitn Feinitn / / /
Appearance No damage No damage No damage No damage No damage
i fe
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(B {HIUNitMQ)
i At A A A A , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERR

UEREE BN
Name of instrument
equipment

AMRHGE Nn pE

32 B AR LR AL

DC/AC insulation and Dielectric Strength tester

013 7, L 23 W
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Test Result

RERS: s, _OR-OC-
Report No. 202203029 FH&45: CWBDZ-QR-QC-123
Fs KmE KM R ER TG E HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
* LERMERE R AR, Mis, T
Checking by eyes FLREME TR .
3 \ Plastic part: smooth and flat surface
A 1.0k . )
Evesight: > 1.0 without discolor, broken, crack, and
£ S Eg%gg E “300) distortion, etc & &
1. BE&HEH: (200~300) Ix 031-035 . ’ —
611 | Appearance | 2eBHEERHM, B . KPIH Pass Pass
Lamp: (200~300) Ix o A,
Py g HUARIR 5 R L R B S A
BMES: (0.3~05) m i
A Metal part: bright and even surface
Space: (0.3~0.5) m . . .
GB/T 5095.1 Method 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
mEEES, BURALFERE, MR
ErEE
BH Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 031-035 A30°C Max. FERBE|RN TR ;
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
25 SR 2 B SE
Result of test or range of numerical value
B{IUnit: k
ﬂ&Noéz:rzzlteS/%ﬁ Nol | No2 | No3 | No4 | No5 | No.6 | No7 | No8 | No9 | No.10 | Max | Min Avg
5tk AWG#26:1.5A 6.1 8.4 8.7 9.1 9.1 7.8 10.4 9.8 10.9 9.9 10.9 6.1 9.0

BB
Name of instrument
equipment

SEEEREIR
Multi-Range DC Power Supply

#1470 323 W
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Test Result

RERS: g
Report No. 202203029 Fe4m's: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS HAREK HREE “hig
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
=3l LERMERENTAEER. MBE.
Checking by eyes FERHMIEFRER.
o \ Plastic part: smooth and flat surface
MA: 1.0 E . >
Eyesight: > 1.0 without discolor, broken, crack, and
ESl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 036-040 e
Appearance . _ 2EBRHRELFEM,. S kPR Pass Pass
Lamp: (200~300) Ix 1o o4 s A A
i . - BORUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GBIT 5095.1 Method 1a . : » 190
physical damage, etc.
EESREARE, T (85+2) CHESR S TRt
R E 250/, BER=EEHHRE Appearance: no damage.
(1~2) /MEHRIE FERREARE: 25mQ Max.
=g Mated connectors exposed to the Contact resistance: 25mQ Max. ;
! - s N S
63.1 Heat resistance [condition of (85+2)°C for 250 hours, 036-040 #aiZeaf: 500 MQ Min. HRHBATH At
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11i /EIA- fifEE : 500V Min.
364-17B Withstand voltage: 500V Min.
& MZE RSB ESERE
Result of test or range of numerical value
i .
ltem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fethits Fints Finits Finits Fints
14 -
BBAT | 036-040 | g damage. No damage. No damage. No damage. No damage. / / /
SR
o Fei5ith Feisith Feisith Fiitn Fiitn
4 _
w3/5 | 036-040 No damage. No damage. No damage. No damage. No damage. d / /
ke 3N
Insulation resistance | 036-040 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 036-040 Fei5ith Feisith Feisith Fiitn Fintn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Samplel 8.9 8.0 8.2 11.4 8.5 - - - - - 11.4 8.0 9.5
Sample2| 9.7 8.9 13.2 9.1 9.5 - - - - - 13.2 8.9 10.0
RI&ET | Sample3 | 10.3 10.0 10.1 10.4 8.5 - - - - - 10.4 8.5 10.4
$EfmELRR Sample4| 9.3 8.4 8.9 10.1 9.3 - - - - - 10.1 8.4 10.8
Contact
resistance Sample5| 9.4 9.3 8.4 9.1 9.4 - - - - - 9.4 8.4 111
(1
Unit:mQ) Samplel| 12.1 15.8 11.0 11.6 9.3 - - - - - 15.8 9.3 11.3
Sample2 | 11.6 13.7 13.4 10.4 10.1 - - - - - 13.7 10.1 111
RIEE | Sample3| 13.6 10.0 12.7 10.6 114 - - - - - 13.6 10.0 10.9
Sample4 9.9 10.1 10.1 10.0 14.0 - - - - - 14.0 9.9 105
Sample5 9.7 10.0 10.5 9.8 10.9 - - - - - 109 9.7 10.2
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BRI BB
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERR

32 B A i MR
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter
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Report No. 202203029 Fe4m's: CWBDZ-QR-QC-123
Fs M B MG FE HRRS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
a5 1LERMERENTRAEER. MBE.
Checking by eyes FERHIE TR .
3 \ Plastic part: smooth and flat surface
M7 1.08AE ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
YN distortion, etc. a &
6.1.1 BEER: (200~300) Ix 041-045 e
Appearance Lamp: (200~300) Ix 2ERHRELFM. FiL . THE Pass Pass
e - ORI 5457 K% BB 908 T2 it 7 S R B
BEEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ; 109
physical damage, etc.
mE(40£2)C,
HExHEE (90~95)% Sh: FTHfs
B BT E 240/}, EUHRE Appearance: no damage.
(1~2) PEIERE. e : 25mQ Max.
EEEM Mated connectors exposed to the Contact resistance: 25mQ Max. .
3. ‘ L o 041-045 . Fe T P
632 Humidity condition of temperature (40+2)°C, sEesE e 500 MQ Min. ERBIEL TR &%
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours fitEEE: 500V Min.
GB/T 5095.6 Method 11c /EIA- Withstand voltage: 500V Min.
364-31B
KM RKBIEEE
Result of test or range of numerical value
T;ﬁei Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
At Feinifs Finifs Finifs Fi5ifs Finifs
A .
AT | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
S
. Tt Tt Tt Tt Tt
& =
HH/E | 041-045 No damage. No damage. No damage. No damage. No damage. J / /
Huisea e
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i oar0ds | TR FAR FA FA Tt , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 9.4 8.9 8.9 8.2 10.4 - - - - - 10.4 8.2 9.5
Sample2 9.2 9.9 8.9 9.6 14.4 - - - - - 14.4 8.9 9.7
iKI&HT | Sample3| 8.7 9.1 9.2 9.1 9.1 - - - - - 9.2 8.7 9.7
FERAER PR Sample4 | 10.2 9.0 9.8 9.1 8.9 - - - - - 10.2 8.9 9.6
Contact
resistance Sample5| 9.3 9.0 10.5 9.6 8.8 - - - - - 10.5 8.8 9.6
(fu
Unit:mQ) Samplel 9.1 9.9 10.1 8.2 13.0 - - - - - 13.0 8.2 9.6
Sample2 8.8 8.7 11.8 115 11.6 - - - - - 11.8 8.7 9.5
R/ | Sample3| 8.8 8.5 9.0 8.3 8.6 - - - - - 9.0 8.3 9.1
Sample4| 9.7 9.6 9.9 8.6 9.4 - - - - - 9.9 8.6 9.3
Sample5| 9.3 9.4 8.9 9.2 9.4 - - - - - 9.4 8.9 9.2
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Name of instrument
equipment

SIRBEARIEFE
Temperature & Humidity Cycling
Chamber
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DC/AC insulation and Dielectric Strength tester

A

Resistance Meter
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Test Result

RERS: g
Report No. 202203029 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearance | s (200~300) Ix 046-050  [2&BH-RELHM. E . KA Pass Pass
Lamp: (200~300) Ix RN B B 8 R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
BRI BB KRR, BT
LB IRE -
a) 7£(-55+2) CHYIEIR & T HEO0.5/MAF;
b) 7£(85+2) CHIIER &4 A E 0.5/ Mt ;
Ma)Elb)—MEIR, FEAREIRETER R Sh: TR
KFoorth, HBIT25NMERKE (1~2) /) Appearance: no damage.
mEEIR ﬁfi?(;ﬁ;)nnectors shall be tested under the BERARM: 25mQ Max.
Contact resistance: 25mQ Max. ;
6.3.3 Temperature  following conditions 046-050 P ) . ZRYBAT = A%
; . . #asE P : 500 MQ Min.
cycling Temperature °C Duration . : . .
1 5542 0.5h Insulation resistance:500 MQ Min.
2 Room Temp. 5 minutes Max. fi{EEE: 500V Min.
3 +85+2 0.5h Withstand voltage: 500V Min.
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
MERKFEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Finifs Finifs Feisith Finifs Finifs
A i
X AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
SR
o Tt Tt Finits Tt Tt
& N
wi/E | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
i fe
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(B {HIUNit:MQ)
it & 046-050 Finifs Finifs Fei5ith Finith Fi5ith / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Samplel| 11.0 13.1 8.7 10.0 9.8 - - - - - 13.1 8.7 9.5
Sample2 9.3 9.3 9.7 10.5 9.5 - - - - - 10.5 9.3 9.9
RIHET | Sample3 | 8.6 9.5 9.5 9.5 8.4 - - - - - 9.5 8.4 10.0
FERe e Sample4 9.1 9.6 9.0 9.1 9.0 - - - - - 9.6 9.0 10.2
Contact
resistance Sample5 9.0 9.2 8.8 8.6 8.8 - - - - - 9.2 8.6 10.4
(&L
UnitmQ) Samplel| 10.2 14.0 11.0 16.3 12.2 - - - - - 16.3 10.2 10.5
Sample2| 10.3 8.6 9.5 14.1 9.2 - - - - - 14.1 8.6 9.9
RIS | Sample3| 105 9.5 9.6 10.1 9.2 - - - - - 10.5 9.2 9.8
Sample4 9.1 13.1 9.7 9.4 9.9 - - - - - 13.1 9.1 9.8
Sample5 9.1 9.3 9.3 9.1 10.0 - - - - - 10.0 9.1 9.4
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BRI BB
Name of instrument
equipment

BE-EE-RIGAIFEIAKEE

Temperature & Humidity Cycling &Vibration

Chamber

A2 B R A i E MR
DC/AC insulation and Dielectric Strength tester

AR

Resistance Meter
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Test Result

RERS: g
Report No. 202203029 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBNHRERLRAEBER. ME
B . FREEZMERNETR.
Checking by eyes Plastic part: smooth and flat
71: 1.0 E surface without discolor, broken,
. Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appeagnce B2EH:  (200~300) Ix 051-055  |2&BH-REXHEM. St . KA Pods Pass
Lamp: (200~300) Ix RN B B S R B S R
BEEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
“—\é‘D}\“—\é ]ﬁ% —I_\-\l, 337 < -
BRI RIS Pk, TR S TSR LIRS
EAGL)%(REB N L) MEILNER, - jyap— }
g RN TR 7™ B 5 o, P TR AT A B
1£(35+2) CIRE NIEEE(L48/At, K18 RV A R B B
ERRENZEIBKEREERENRY. &%@ ) Fr ARSI RERYEE
thE ERBRBXHETRE (1-2) ,:p:)uéa;ance' no damage (no &
P ° 051-055 . S g T =
6.3.4 Salt spray 48 hours spray, attemp (35¢2) C, NaCl erosion on material exposed. and HREBR T Pass
mist concentration (5+1)%. After test . . . )
o . plating material, slight erosion on
wash parts and put it into room ambient ) -
the cutting surface is acceptable)
for (1~2) hours SERFIE: 25mQ M
GB/T 5095.6 Method 11f /EIA-364- - viax.
268 Contact resistance: 25mQ Max.
MR K BIEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fintn Tt Tt Fintn F s
ST HuRT | 051-055 No damage. No damage. No damage. No damage. No damage. / / !
Appearance| F iR F IR Fe it FIR Fi5if65
HH/E | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 9.0 12.3 9.2 8.6 10.1 - - - P - 12.3 8.6 9.7
Sample2 9.3 12.6 10.1 9.3 10.3 - - - = - 12.6 9.3 10.0
RIEAT | Sample3 11.1 9.8 9.0 10.3 8.9 - - - - - 111 8.9 10.7
JEARER PR Sample4 9.7 10.8 8.6 8.0 8.4 - - - - - 10.8 8.0 11.7
Contact
resistance Sample5 8.9 9.1 10.3 8.3 9.3 - - - - - 10.3 8.3 145
(€272
Unit:mQ) Samplel 10.1 14.8 8.9 8.8 15.6 - - - - - 15.6 8.8 16.2
Sample2 11.6 19.1 9.9 15.6 13.0 - - - - - 19.1 9.9 17.4
YA | Sample3 13.0 9.8 11.7 28.0 11.4 - - - - - 28.0 9.8 18.5
Sample4 63.9 14.1 10.2 115 15.6 - - - - - 63.9 10.2 20.4
Sample5 37.6 8.9 17.1 12.6 12.6 - - - - - 37.6 8.9 17.8
ERREBR
Name of instrument
equipment

B hFE
Salt spray Chamber

kit

Resistance Meter

%21 5, 3t 23 W
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Test Result
RERS: g
Report No. 202203029 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
aw_ « FREZWERATE.
Checking by eyes Plastic part: smooth and flat
MA: 1080 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appearance FERA:  (200~300) Ix 056-060 2ERHRELSEMH. k. xH W okl
Lamp: (200~300) Ix RN IR R B R R F A
BmEE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESASTHAI2ZAINERR
TUSEHEE  (WESHEREETIE To KL A1 T3
= - . . . .
5)Industrial After 7 hours exposure in ammonia No stress corrosion cracking . &
3. ) . ; 056-060 4t T
6.3.5 gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia HERREEME: 25mQ Max. ARBER T &R Pass
3 solution for every liter of chamber Contact resistance: 25mQ Max.
capacity
KN R K HETTE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
g Fei5ifs Fi5ithn Finifs Fei5ithn P L
- AT | 056-060 No damage. No damage. No damage. No damage. No damage. ! / /
R
Appearance TR A EhFTE TR AR I3 ERABHRAH | TROEHRFE | TROEHAR
Ri&E | 056-060 | No stress corrosion | No stress corrosion | No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking [ corrosion cracking
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 9.6 8.6 8.7 8.8 11.1 - - - - - 111 8.6 9.3
Sample2 8.9 8.8 10.5 8.9 8.6 - - = i - 10.5 8.6 9.6
RIEHT | Sample3 11.6 11.1 8.8 10.5 11.3 - - - - - 11.6 8.8 10.8
JERLEE PR Sample4 9.7 9.0 9.0 9.0 8.2 - - - - - 9.7 8.2 17.9
Contact
resistance Sample5 8.8 8.2 8.8 8.7 8.4 - - - - - 8.8 8.2 185
(€272
Unit:mQ) Samplel 10.2 11.2 11.6 9.9 9.9 - - - - - 11.6 9.9 20.5
Sample2 23.9 13.1 17.6 10.8 10.6 - - - - - 23.9 10.6 23.0
mIE | Sample3 81.7 35.9 14.0 14.6 85.1 - - - - - 85.1 14.0 25.6
Sample4 9.5 17.9 11.0 9.1 12.0 - - - - - 17.9 9.1 15.3
Sample5 13.7 10.2 46.8 10.4 12.2 - - - - - 46.8 10.2 18.7
|
U BB
Name of instrument
equipment

HAKE

Ammonia Plant

%22 7T, 3t 23 W
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Report No. 202203029 FH&45: CWBDZ-QR-QC-123
Fs KmE M EER A HERRS HAREK HEREIE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
\ LERHRENTAEER. ME
EEU . FEREMERNER.
Checking by eyes Plastic part: smooth and flat
M. 100k surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appear’;nce FEF:  (200~300) Ix 061-065  |2&BHEEXHM. AW . KM W iakisl
Lamp: (200~300) Ix RN IR R BB R BURFRA
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERRAR, TRE (40£2) C. BE
(80%5) %\ H2SS iR E F3(3+1) ppmHl
g |FMEHRHEI6 T - .
TS SN R : 25mQ Max. ; &
- zE T =
636 (H2S gas test) Mate'd' connectors exposed to thﬂe 061-065 Contact resistance: 25mQ Max. HREBA TR Pass
condition of temperature (40+2)C,
humidity (80+5)%, H2S gas
concentration of (3+1)ppm for 96 hours
MR K BIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShaR N Tt Tt Fhth Fintn Feintn
Appearance 3R | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Samplel 8.8 8.2 9.7 8.1 8.7 - - - - - 9.7 8.1 8.4
Sample2 8.0 8.2 8.7 7.9 7.9 - - - - - 8.7 7.9 8.6
RIEHT | Sample3 8.5 8.3 8.2 8.1 8.3 - - - - - 8.5 8.1 9.1
FERtea e Sample4| 10.0 8.4 8.9 8.2 7.5 - - 3 - - 10.0 7.5 9.8
Contact
resistance Sample5 9.8 7.8 7.7 8.1 8.0 - - - - - 9.8 7.7 10.1
(1
Unit:mQ) Samplel| 11.3 8.4 10.0 8.2 11.3 - - - - - 11.3 8.2 10.3
Sample2| 12.8 10.0 10.5 8.8 10.4 - - - - - 12.8 8.8 10.4
RIS | Sample3| 10.4 12.4 11.9 11.6 13.6 - - - - - 13.6 10.4 10.4
Sample4| 10.7 8.0 13.2 8.8 8.9 - - - - - 13.2 8.0 9.7
Sample5| 11.0 7.7 11.2 7.7 9.3 - - - - - 11.2 7.7 9.4
XERH BN
Name of instrument
equipment

S i 56 A5 Gas Corrosion
Test Chamber

ikt

Resistance Meter
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